ASSEMBLY INSTRUCTIONS

~E|-6589

V0.02.28.23

Questions? Contact us!

609.256.9000 - cs@modway.com * mO d UJG 9

www.modway.com



Let’s get started! *modway

Only use hand tools to assemble this item. Do not use power tools.
Do not tighten bolts or screws completely until all hardware is lined up
and inserted into the holes.

Read through all of Care instructions are

the |nstruct!ons I'Ste‘j‘ in the last step Do not over-tighten screws and bolts to avoid stripping the hardware

before starting of this manual or cracking the item.

@ \/ For vanity and plumbing installation, we suggest hiring a professional
contractor and plumber.

Approx. 120 minutes Make sure you have all

assembly time parts and components Assemble your item on a flat, carpeted area, with plenty of space to work.

before discarding any This will prevent damage and scratches to your floors or the item while

@ packing materials you're assembling the product.

2 people recommended Keep all components and packaging out of reach of children or animals

for assembly to avoid risk of choking or suffocation.

Furniture components:

1 Bottom Board x1 1 Door Right x1 21 Support Board 3 x1
2 Side Board Left x1 12 Front Drawer x1 22 Back Board 1 x1
3 Side Board Right x1 13 Side Drawer Left x1 23 Back Board 2

4 Adjustable Shelf x2 14 Side Drawer Right x1

5 Support Board 1 x2 15 Back Drawer x1

6 Leg1 x2 16 Bottom Drawer x1

7 Leg 2 x2 17 Fake Front Drawer x1

8 Bottom Skirt 1 x2 18 Center Board Left x1

9 Bottom Skirt 2 x2 19 Center Board Right x1

10 Door Left x1 20 Support Board 2 x1

Provided hardware:

CamBolt@6x35mm  x24 K °@°  Bracket x4 u %’ Allen Key x2

q:m@ Screw M 3.5 x 155 mm x4 \' ﬁ Wedge x4
Cam Lock @12 mm x4 M W Screw M 4.5 x 125 mm x52 w ’(((({ﬂ(ﬁ Screw M 3.5 x 13 mm x6

Wood Dowel @8 x 30 mm x52 N Handle x3 X [ Silicon Bumper x4

Screw M 4 x 25 mm x3 BO45 Bracket x2
>

f) Screw M 8 x 39 mm x4 Us90 / Anti Deflection Bar  x1
Screw M 6 x 15 mm x2 BC67 @ Bracket x4

Cam Lock @15 mm x20 L

Wood Dowel @8 x 20 mm x4

Wood Dowel @6 x 30 mm x2

Screw M7 x 50 mm x19

H Screw M 6.4 x 35 mm x4 R -((@ JCN Nut x2 HS26A ‘*-zg% Hinge x4
| @@(-((@ Screw M 6.4 x 25 mm x4 S ((«Q(( Screw M 6 x 10.5 mm x14 RM35A Drawer Runner x1
J % Shelf Support x8 T &2  Foam/Rubber Pad x10 W h at yo u nee d

@ (E)=—= Phillips Head Screwdriver
Phillips

Missing parts or hardware? Need assistance? YO um ay a |SO N eed

Contact us before returning your item. We're here to help!
609.256.9000 - cs@modway.com + Power Drill
+ Level

+ Silicone Adhesive or Caulk
+ Drywall Anchors and Screws
+ Other Wall-Mounting Hardware =~ PAGE 2 OF 21



*modway

Step 1

HARDWARE

@ camBolt@6x35mm x4

@ WoodDowel@6x30mm  x2

COMPONENTS
@ Front Drawer x1
@ Side Drawer Left x1
@ Side Drawer Right x1 13
~ \
< \
Q = %
F 14

Step 2

HARDWARE
e Cam Lock @12 mm x4
COMPONENTS
@ Front Drawer x1
@ Side Drawer Left x1
@ side Drawer Right x1
@ Bottom Drawer

PAGE 3 OF 21



Step 3

HARDWARE

x1
m Handle

x1
@ Screw M 4 x 25 mm

x4
0 Screw M 8 x 39 mm

x2
€ silicon Bumper

COMPONENTS

]
X
x1
@ Back Drawer

=

Step 4

HARDWARE

x4
@® screwM35x155mm
x4
0 Wedge 6
X
m Screw M 3.5 x 13 mm

x1
Y EEYY Drawer Runner

S0ooooggy
Oooogg

90opgg,
5080oooggg,
og nnnnnnnunnnnnnn
OBoopg nnnnnnnnnnnn
Ofoogg DQB0oooggp

2B0ogngpg a
OBopag

o
o
o
o
o
o
o
o
o
o
o
o
o

o
o
o
o
o
o
o
o
o
o
o
o
o
o
o
o
o
o
o
o

Bo0paggq,
og nnnnnnnnnnnnnun
Ooopgg nnnnnnunununun
QBopag unnnnnnnnnnnnnnnn
O8ogpg unnnnnnnnnnnnnn
Ooopgg BO0oopggg,
QBopag

SO0oopg,
nnnnnnnnnnnnnnnnn
Goon nunnnnnnnnnnnnnnnn
nnnnnnnnnnnnnnnunununun
nnnnnnnnnnnnnnnnnnnnnnn
nnunununnnnnnnnnnnnnnnn
nnnnnnnnnnnnn o
QGbooapgp

20uoangRal
oo FEER R
Sooogp unnnnnnnnnnnnnnnn
Qoog Qo DQDQDQDQDDD

Qana;

o

PAGE 4 OF 21



Step b

HARDWARE

Don't over M
Q Wood Dowel @8 x 30 mm x16 3 tighten £ 2 -3 mm
%,
m Screw M 4.5 x 12.5 mm x8 D
o=y
COMPONENTS D =)
- JTM 21
@ Support Board 2 x1 %
@ support Board 3 “
-__

@ Back Board 1 x1

@ BackBoard 2 x1
HARDWARE @ A

@ cCcamBolt@6x35mm x10 ‘ @ @ E

Q Wood Dowel @8 x 30 mm x4 E i

m Screw M 4.5 x 12.5 mm x8 1
COMPONENTS

g Side Board Left x1

@ side Board Right

Don't over
tighten+2 -3 mm

x1

PAGE 5 OF 21



*modway

Step /

HARDWARE

Q Wood Dowel @8 x 30 mm x4

e Screw M 6 x 10.5 mm x4
Y ELYY Drawer Runner x1
COMPONENTS

@ Center Board Left x1

@ Center Board Right x1

Step 8

COMPONENTS

@ Center Board Left x1

@ Center Board Right x1
@ Support Board 2 /

PAGE 6 OF 21



Step 9

HARDWARE

@ Screw M7 x 50 mm

@ Allenkey

COMPONENTS

x2

x1

@ BackBoard 2

x1

Step 10

HARDWARE

@ Screw M7 x 50 mm

@ Alenkey

COMPONENTS

x2

x1

@ BackBoard 1

x1

PAGE 7 OF 21



*modway

Step 11

HARDWARE

9 Cam Lock @15 mm

COMPONENTS

@ side Board Right

Step 12

HARDWARE

9 Cam Lock @15 mm

COMPONENTS

x1

@ Support Board 3

PAGE 8 OF 21



*modway

Step 13

HARDWARE
@ camLock@15mm x5
COMPONENTS
B
@ side Board Left x1 =

Step 14

HARDWARE
@© screwM7x50mm x11
Q Allen Key x1
COMPONENTS
a Bottom Board x1

PAGE 9 OF 21



*modway

Step 15

HARDWARE

@ camBolt@6x35mm x10

Step 16 o =
§‘ m the dowel
HARDWARE @

@

@ WoodDowel@8x30mm  x16 m

m Screw M 4.5 x 12.5 mm x8

G Bracket

COMPONENTS

e Leg1
0 Leg 2

@ Bottom Skirt 1

PAGE 10 OF 21



*modway

Step 1/

COMPONENTS
e Bottom Skirt 1 x2
© Bottom skirt 2 x2

Step 18

COMPONENTS

e Leg1
e Leg 2

PAGE 11 OF 21



*modway

Step 19

HARDWARE

Q Wood Dowel @8 x 30 mm x8

Step 20

HARDWARE

@ Cam Lock @15 mm x10




*modway

Step 21

HARDWARE

Step 22




*modway

Step 23

HARDWARE
@ Screw M 4.5 x 12.56 mm x4 BO45
Q Allen Key x2 N
@ Screw M 6 x 15 mm x2 |
@ JoNNut x2
Bracket x2

Step 24

HARDWARE

{07y Bracket x4

NOTE :
Tighten all the screw

PAGE 14 OF 21



*modway

Step 25

HARDWARE

G Wood Dowel @8 x 20 mmm

a Screw M 6.4 x 25 mm

0 Allen Key

COMPONENTS

@ Fake Front Drawer

Step 26

HARDWARE D*W W

@ Wood Dowel @8 x 30 mm x4 i 5 :
1 !
@ Screw M 7 x 50 mm x4 : i
0 Allen Key x1
X 2
COMPONENTS
—
@ Adijustable Shelf x2 R
(] - H~~
e Support Board 1 X2
# 4
FB——+
=
X2 U-

PAGE 15 OF 21



*modway

Step 27/

HARDWARE

@ shelf Support

tep 28

HARDWARE

x10
@ Foam/Rubber Pad

SEoEEiT:
B850,
55,

HE

PAGE 16 OF 21



*modway

Hammer,fischer and screw not
include

ATTACHMENT OF FURNITURE

This furniture may represent a danger

for your security if it's attachment on

the wall has been done in an incorrect way.

This attachment must be done by a person

with great expertise who will make sure adequacy
between the device of fixing and the wall.

Please source the right fitting according

to the wall type. For your safety,

it is imperative to fix your furniture to the wall

Step 30

Apply a thin bead of silicone compound around the vanity base and set the vanity
top carefully in place. Remove any excess silicone compound with a wet rag

Sold Separately

Waterpass

Silicone not included

PAGE 17 OF 21



Step 31

HARDWARE
@ Screw M 4.5 x 12.5 mm x8
Hinge x4
COMPONENTS HS26A—=4% vy
\‘ ‘%ﬁ
m Door Right x1
M
v
HS26A—+s% Ty

Step 32

HARDWARE

Q@ screwM45x125mm x16
m Handle X2

@ Screw M 4 x 25 mm x2

e Silicon Bumper x2

COMPONENTS

@ Door Left

0 Door Right

PAGE 18 OF 21



*modway

EEE R
S 8aaa0aaa0000a005a0550005500555080500050005805508055

°©

G00A0A000000a0aE00000

TEETTT SEsSEaAsEEARTEEEETEEE:
H FE

e aaasaa0eeaansaaasaan
/833000000004003040030,

830000000000090909009
A A A ko) GUOLOE0E0ADaGEn0a0a00

SesssassssasEas

R

aeasaa00saa00aaa0saan
3300040000400 00000004

agaaaacosaaosaaansaan eaaosaansaaassaaasaan
aeosaa0asaa0saaansaan aaaasaa0eaaansaaasaan
aEasaa00saa0saaansaan e aaosaa0eaaansaaasaan
3300040000400 00400004 1833000400004000040030,
agaaaacosaaanaaassaan aaaoaanEeaassaaasaan
agosaa0osaa0saaansaan aaaasaa08saa0saaasaan
agasaaa0saa0saaansaan e aaosaa0esaansaaasaan
330004000040000400504! 1830000400000403040030,
agaaaacosaaaseaansans. SascoaasaaaasEaaaaaan:
aaasaaa0saa08aaa08 000 S aaosaaaeaaansaaaaaas
agasaaa0saa00aaa0saan FEEEE
|330004000000000400004 /833000400004000000030:
HEE eaaoseaaseaaacaaaanas:
aoaagosaaaasaansaan e855aaasaa0aaaa0aaa00
e a0aaa00aa00aa0s a0 S aaosaaansaaasaaaaaas
133004000040000000004 340330005004000000000;
HEEEE eaaosaaaeeaaasaaaanas:
aoaaaoaaa0asaansaan e8a5eaaa0aaaaaa0aanan:
aaa0aaa00aa00 0000 a00, L L

e R,

EEoaaa00aa000aa0s aasaaaasa aaaaaaaaaeaa00saa0naaas
S B8g8aa8ag0aas0aataoaatoaaaagnag

S8aeeaaaaaaaaEa0aaa00aa000aa05000,

H

& aosaaaasaans aaasaaasaaaaaaan
1330004000000000400000000000000000000400000000040504
oSS gaaaGaaaseaaaagaaaaEaaaaa0aaa00aan0eaassaaasaaaas:
38 85aaaa0a0a0000a00088005005000550855508a0000500058

00

Step 34

Step 33

PAGE 19 OF 21



*modway

A quick note...

Your sink basin comes complete with a silver overflow ring.
If you'd like to remove this overflow ring, you can do so by hand.

Overflow Ring

o OO

N

Missing parts or hardware? Need assistance?
Contact us before returning your item. We're here to help!

609.256.9000 - cs@modway.com

PAGE 20 OF 21



Great job!

Cabinet assembly is complete.

Q) CARING FOR YOUR ITEM

Indoor use only.

Not contract grade.

Clean using a non-abrasive cloth
and a mild cleaner.

Never use harsh chemicals,
as they could damage the finish
or integrity of the item.

CONNECT WITH US! o Q

Tag us @modway _furniture and #modway
for a chance to be featured.

PAGE 21 OF 21



